
SPARE PARTS LIST
PAGE 1

MODEL NO. HK1810

ITEM PART NO. DESCRIPTION QTY NOTE
001 265393-4 Hatlapú csavar M6x46 (új) HK18   2
002 267017-8 Lapos Alátét 8 267017-8 HK1   2
003 342910-8 Szerszámtartó lap HR1800   1
004 414175-3 Hengeres ház fedele HK1800   1
005 216011-7 Acélgolyó 5,6 216011-7   1
006 231403-9 Nyomórugó 3 HK1800   1
007 321859-5 Szerszámtartó HK1800   1
008 410734-1 Forgattyúház-fedél (kerek) HK1   1
009 213554-0 O-gyuru 44 213554-0   1
010 256099-5 Csapszeg 6 256099-5   1
011 315146-2 Hajtórúd HK1800/HR2210/HR2220/   1
012 212017-3 Tugörgos csapágy 810 212017-3   1
013 321855-3 Forgattyús tengely HK1800   1
014 254031-3 Ék 3 254031-3   1
015 211232-6 Golyóscsapágy 6002LLU HK0500   1
016 213459-4 O-gyuru 32 SR23, HK18, HR22/35   1
017 213219-4 Olajtömítés 15 HK1800/HK0500   1
018 159532-5 Forgattyúház (új) HK1800   1

INC. 16
019 253887-1 Lapos Alátét 15 253887-1 HK   1
020 221745-9 Fogaskerék 36 HK1800   1
021 961052-5 Seeger-gyuru S-12 961052-5   1
022 212052-1 Tugörgos csapágy 1010 8035NB/H   1
023 157782-6 Csapágyház a hajtómuháznál HK1   1
024 263005-3 Gumi csapszeg 6 263005-3   1
025 211101-1 Golyóscsapágy 6001LLB   1
026 253748-5 Lapos Alátét 12 4105KB/89S/803   1
027 321685-2 Dugattyú HR2510/HK1800   1
028 213308-5 O-gyuru 19 HR2510/HK1800   1
029 213308-5 O-gyuru 19 HR2510/HK1800   1
030 321854-5 Dugókulcs HK1800   1
031 257117-2 Gyuru 28 HK1800   1
032 324680-1 Ütoszeg HK1800   1
033 213111-4 O-gyuru 12 HK1800   1
034 213111-4 O-gyuru 12 HK1800   1
035 321857-9 Hengerhüvely 24 HK1800   1
036 256156-9 Csapszeg 6 HK1800/HM1140C   2
037 423122-3 Rugalmas alátámasztás HK1800   2
038 213309-3 O-gyuru 19 HK1800   1
039 231395-2 Nyomórugó 24 HK1800   1
040 267026-7 FLAT WASHER 25   1
041 213512-6 O-gyuru 39 HK1800   1
042 315838-3 Hengeres ház HK1800   1
044 922341-3 Imbuszcsavar M6x25 922341-3   4
045 241820-5 FAN 67   1
046 512853-0 Forgórész 220V HK1800   1

INC. 25,26,45,47,48
047 681625-5 Szigetelo alátét 681625-5*   1
048 211033-2 Golyóscsapágy 608LB 211033-2   1
049 263014-2 Gumi csapszeg 4 263014-2   1
050 410578-9 Légterelo lap HK1800   1
051 528788-5 Állórész 220V HR1800/HK1800   1
052 911265-8 PAN HEAD SCREW M5X40   2
053 157553-1 Motorház HK1800   1

INC. 49
054 855557-4 NAME PLATE HK1810   1
055 181038-5 Szénkefe, CB-105, önkioldó*   1
056 643600-9 Szénkefetartó-sapka 6-10 64360   2



SPARE PARTS LIST
PAGE 2

MODEL NO. HK1810

ITEM PART NO. DESCRIPTION QTY NOTE
057 343390-1 Motorház hátsó burkolata HK180   1
058 911211-1 Trapézfeju csavar M5x12 911211   2
059 266252-5 Imbuszcsavar   4
061 941152-7 Lapos Alátét 6 941152-7   4
063 911243-8 Trapézfeju csavar M5x25 911243   3
064 911328-0 PAN HEAD SCREW M6X18   2
065 421145-5 Gumi porvédo sapka kapcsolóhoz   1
066 651258-0 Kapcsoló SGE106CV-1A HK1810/JR   1
067 181562-8 Kapcsolóház-garnitúra (jobbos   1

INC. 74
068 685725-3 Szivacsgumi lemez HR5000   1
069 645209-3 Zajszuro kondenzátor   1
070 682568-4 Kábelvédo   1
071 665883-1 POWER SUPPLY CORD  1.0-2-5.0   1
072 687031-2 Kábel-feszültségmentesíto   1
073 911133-5 Trapézfeju csavar M4x18 911133   2
074 181562-8 Kapcsolóház-garnitúra (jobbos   1

INC. 67
075 911343-4 Pan Head Screw   2
076 213309-3 O-gyuru 19 HK1800   1
077 421336-8 Gumi porvédo HK1800/1810   1
401 B-07010 SCALING CHISEL 50-220  new   1
402 B-06921 BULL POINT 12-220   1
403 B-07004 SCALING CHISEL 20-220  new   1
404 150640-5 PLASTIC CARRYING CASE   1
405 423154-0 DUST COVER   5
906 646325-4 Fojtótekercs   1
907 819063-3 MAKITA címke*   1



SERVICE DRAWING
PAGE 1

MODEL NO. HK1810


